Vigolo

GRANIT Rotary harrow tine
Thickness (mm):
12
Width (mm):
100
Length (mm):
300
Hole spacing (mm):
60
To fit:
Maschio
Hole Ø (mm):
17
Version:
Right
Show more details
GRANIT Rotary harrow tine
Thickness (mm):
12
Width (mm):
100
Length (mm):
300
Hole spacing (mm):
60
To fit:
Maschio
Hole Ø (mm):
17
Version:
Left
Show more details
GRANIT Bolt

GRANIT Bolt

M16 x 1.5 x 55 mm 12.9

Part no.:18051-1655
L (mm):
55
Thread:
M16 x 1.5
Quality:
12.9
Length (mm):
55
Reference no.:
John Deere: EB80061675
Thread length (mm):
35
G (mm):
40
Show more details
GRANIT Collar nut

GRANIT Collar nut

M16 x 1.5, 10.9

Part no.:18051-16RMU
No. per blade:
1
Thread:
M16 x 1.5
Quality:
10.9
Height H (mm):
20
Show more details
GRANIT Rotary harrow tine
Thickness (mm):
14
Width (mm):
90
Installation dimensions (mm):
90
Length (mm):
310
Hole spacing (mm):
50
Hole Ø (mm):
17
Version:
Right
Show more details
GRANIT Rotary harrow tine
Thickness (mm):
14
Width (mm):
90
Installation dimensions (mm):
90
Length (mm):
310
Hole spacing (mm):
50
Hole Ø (mm):
17
Version:
Left
Show more details
GRANIT Bolt

GRANIT Bolt

M16 x 1.5 x 60 mm 12.9

Part no.:18051-1660R
L (mm):
60
Thread:
M16 x 1.5
Quality:
12.9
Length (mm):
60
Thread length (mm):
38
G (mm):
38
Show more details
GRANIT Rotary harrow tine
Thickness (mm):
12
Width (mm):
90
Installation dimensions (mm):
90
Length (mm):
300
Hole spacing (mm):
50
Hole Ø (mm):
17
Version:
Right
Show more details
GRANIT Rotary harrow tine
Thickness (mm):
12
Width (mm):
90
Installation dimensions (mm):
90
Length (mm):
300
Hole spacing (mm):
50
Hole Ø (mm):
17
Version:
Left
Show more details
GRANIT Bolt

GRANIT Bolt

M16 x 1.5 x 55 mm 12.9

Part no.:18051-1655
L (mm):
55
Thread:
M16 x 1.5
Quality:
12.9
Length (mm):
55
Reference no.:
John Deere: EB80061675
Thread length (mm):
35
G (mm):
40
Show more details
GRANIT Collar nut

GRANIT Collar nut

M16 x 1.5, 10.9

Part no.:18051-16RMU
No. per blade:
1
Thread:
M16 x 1.5
Quality:
10.9
Height H (mm):
20
Show more details
GRANIT replacement parts are not intended to be sold as OEM parts. OEM part numbers are provided for reference purposes only. All prices are in €, excl. VAT. Errors reserved. Delivery subject to availability.